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3 I0020 I-1 I0020: Indicate the resident’s primary medical 

condition category  

 
Item Rationale 

Health-related Quality of Life  
• Disease processes can have a significant adverse effect on 

residents’ functional improvement.  

Planning for Care 
• This item identifies the primary medical condition category 

that resulted in the resident’s admission to the facility and 
that influences the resident’s functional outcomes.   

Steps for Assessment 
1.  Review the documentation in the medical record to identify the 

resident’s primary medical condition associated with admission 
to the facility. Medical record sources for physician diagnoses 
include the most recent history and physical, transfer 
documents, discharge summaries, progress notes, and other 
resources as available. 
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3 I0020 I-1– 

I-3 Coding Instructions  
Complete only if A0310B = 01 

• Enter the code that represents the primary medical condition 
that resulted in the resident’s admission. If codes 1–13 do not 
apply, use code 14, “Other Medical Condition,” and proceed to  
I0020A.  

• Include the primary medical condition coded in this item in 
Section I: Active Diagnoses in the last 7 days. 
o Code 01, Stroke, if the resident’s primary medical 

condition category is due to stroke. Examples include 
ischemic stroke, subarachnoid hemorrhage, cerebral 
vascular accident (CVA), and other cerebrovascular 
disease. 

o Code 02, Non-Traumatic Brain Dysfunction, if 
the resident’s primary medical condition category is non-
traumatic brain dysfunction. Examples include 
Alzheimer’s disease, dementia with or without behavioral 
disturbance, malignant neoplasm of brain, anoxic brain 
damage. 

o Code 03, Traumatic Brain Dysfunction, if the 
resident’s primary medical condition category is traumatic 
brain dysfunction. Examples include traumatic brain 
injury, severe concussion, and cerebral laceration and 
contusion. 

o Code 04, Non-Traumatic Spinal Cord 
Dysfunction, if the resident’s primary medical condition 
category is non-traumatic spinal cord injury. Examples 
include spondylosis with myelopathy, transverse myelitis, 
spinal cord lesion due to spinal stenosis, and spinal cord 
lesion due to dissection of aorta.  

o Code 05, Traumatic Spinal Cord Dysfunction, if 
the resident’s primary medical condition category is due to 
traumatic spinal cord dysfunction. Examples include 
paraplegia and quadriplegia following trauma. 

o Code 06, Progressive Neurological Conditions, 
if the resident’s primary medical condition category is a 
progressive neurological condition. Examples include 
multiple sclerosis and Parkinson’s disease. 
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o Code 07, Other Neurological Conditions, if the 

resident’s primary medical condition category is other 
neurological condition. Examples include cerebral palsy, 
polyneuropathy, and myasthenia gravis. 

o Code 08, Amputation, if the resident’s primary 
medical condition category is an amputation. An example 
is acquired absence of limb.  

o Code 09, Hip and Knee Replacement, if the 
resident’s primary medical condition category is due to a 
hip or knee replacement. An example is total knee 
replacement. If hip replacement is secondary to hip 
fracture, code as fracture. 

o Code 10, Fractures and Other Multiple Trauma, 
if the resident’s primary medical condition category is 
fractures and other multiple trauma. Examples include hip 
fracture, pelvic fracture, and fracture of tibia and fibula.  

o Code 11, Other Orthopedic Conditions, if the 
resident’s primary medical condition category is other 
orthopedic condition. An example is unspecified disorders 
of joint. 

o Code 12, Debility, Cardiorespiratory Conditions, 
if the resident’s primary medical condition category is 
debility or a cardiorespiratory condition. Examples include 
chronic obstructive pulmonary disease (COPD), asthma, 
and other malaise and fatigue. 

o Code 13, Medically Complex Conditions, if the 
resident’s primary medical condition category is a 
medically complex condition. Examples include diabetes, 
pneumonia, chronic kidney disease, open wounds, pressure 
ulcer/injury, infection, and disorders of fluid, electrolyte, 
and acid-base balance. 

o Code 14, Other Medical Condition, if the resident’s 
primary medical condition category is not one of the listed 
categories. Enter the International Classification of 
Diseases (ICD) code, including the decimal, in I0200A. If 
item I0020 is coded 1–13, do not complete I0020A.  

Examples of Primary Medical Condition 
1. Ms. K is a 67-year-old female with a history of 

Alzheimer’s dementia and diabetes who is admitted after a 
stroke. The diagnosis of stroke, as well as the history of 
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Alzheimer’s dementia and diabetes, is documented in Ms. 
K’s history and physical by the admitting physician.  

Coding: I0020 would be coded 01, Stroke.  
Rationale: The physician’s history and physical 
documents the diagnosis stroke as the reason for Ms. 
K’s admission.  

2. Mrs. E is an 82-year-old female who was hospitalized for a 
hip fracture with subsequent total hip replacement and is 
admitted for rehabilitation. The admitting physician 
documents Mrs. E’s primary medical condition as total hip 
replacement (THR) in her medical record. The hip fracture 
resulting in the total hip replacement is also documented in 
the medical record in the discharge summary from the 
acute care hospital.  

Coding: I0020 would be coded 10, Fractures and 
Other Multiple Trauma.  
Rationale:  Medical record documentation 
demonstrates that Mrs. E had a total hip replacement 
due to a hip fracture and required rehabilitation. 
Because she was admitted for rehabilitation as a result 
of the hip fracture and total hip replacement, Mrs. E’s 
primary medical condition category is 10, Fractures 
and Other Multiple Trauma. 

3. Mrs. H is a 93-year-old female with a history of 
hypertension and chronic kidney disease who is admitted 
to the facility, where she will complete her course of 
intravenous (IV) antibiotics after an acute episode of 
urosepsis. The discharge diagnoses of urosepsis, chronic 
kidney disease, and hypertension are documented in the 
physician’s discharge summary from the acute care 
hospital and are incorporated into Mrs. H’s medical record.   

Coding:  I0020 would be coded 13, Medically 
Complex Conditions.   
Rationale: The physician’s discharge summary from 
the acute care hospital documents the need for IV 
antibiotics due to urosepsis as the reason for Mrs. H’s 
admission to the facility. 

3 I0020 I-1– 
I-14 

Page length changed due to revised content on pages I-1–I-3. 

3 I5100 I-13 • Item I5100 Quadriplegia 
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- Quadriplegia primarily refers to the paralysis of all four 

limbs, arms and legs, caused by spinal cord injury.  
- Coding I5100 Quadriplegia is limited to spinal cord 

injuries and must be a primary diagnosis and not the 
result of another condition.  

- Functional quadriplegia refers to complete immobility 
due to severe physical disability or frailty.  Conditions 
such as cerebral palsy, stroke, contractures, brain 
disease, advanced dementia, etc. can also cause 
functional paralysis that may extend to all limbs hence, 
the diagnosis functional quadriplegia.  For individuals 
with these types of severe physical disabilities, where 
there is minimal ability for purposeful movement, their 
primary physician-documented diagnosis should be 
coded on the MDS and not the resulting paralysis or 
paresis from that condition.  For example, an individual 
with cerebral palsy with spastic quadriplegia should be 
coded in I4400 Cerebral Palsy, and not in I5100, 
Quadriplegia. 
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